PROCESS DESIGN MANUAL
For

CARBON ADSORPTION

for the
ENVIRONMENTAL PROTECTION AGENCY
Technology Transfer

By
SWINDELL-DRESSLER COMPANY
A DIVISION OF PULLMAN INCORPORATED
441 SMITHFIELD ST.
PITTSBURGH, PENNSYLVANIA 15222

Program #17020 GNR
Contract #14-12-928

October, 1971



EPA REVIEW NOTICE

This report has been reviewed by the Office of Research & Monitoring, EPA, and approved
for publication, Approval does not signify that the contents necessarily reflect the views and
policies of the Environmental Protection Agency, nor does mention of trade names or
commercial products constitute endorsement or recommendation for use.

ii



FOREWORD

The formation of the Environmental Protection Agency marks a new era of environmental
[...]
combat them. Despite this inattention, they must be reckoned with in considering carbon
treatment performance. In general, they may be counteracted by elimination of anaerobic
conditions in the contactor. Several methods have been suggested to control sulfides,
although none has been tested extensively. These include oxygen injection into the
feedwater or the upstream portion of the contactor, chlorination of the feedwater to inhibit
biological growth, and frequent backwashing of the contactors affected. At present no firm
recommendation can be made beside suggesting that pilot plant operations should evaluate
the extent of the sulfide problem and ways of countering it. (d) The effect of solids on
carbon performance. Various kinds of solids should be distinguished where appropriate, e.g.,
residual coagulant, activated sludge fragments, microbial growths. (e) The rate of buildup of
headloss. This is the usual criterion for determining backwash frequency. The need for
surface wash or air scour during backwash should also be assessed. If headloss development
appears excessive, expanded upflow columns may be in order; if this is the case, these units
may require prefiltration and/or postfiltration.

One aspect which cannot be piloted is the regeneration step. No small furnaces exist for
such purposes other than laboratory models, which may not give results suitable for
extrapolation to larger scale.

The selection of an hydraulic loading may be somewhat arbitrary. Whenever possible, pilot

7-6



columns with different hydraulic loadings should be run in parallel, however, experience
indicates that no difference in treatment performance may be noticed within the range 2-10
gpm/sq ft. The selection of a design hydraulic loading may largely depend on operational
factors such as headloss development, maximum permissible expansion of an upflow bed, or
the choice of gravity versus pressure flow.

7.6.3 Interpretation of Pilot Data

The series of questions raised in the monitoring section above has already covered many
aspects of interpretation, some of which are self-explanatory. However, it may be
convenient to discuss some modes of data presentation. For example, COD removal over the
long term is indicative of carbon treatment performance in general. Mass of COD removed
per unit weight of carbon, and carbon dose in pounds per million gallons are measures which
may be compared to published data and used to calculate carbon requirements, regeneration
frequency, and process cost (see Chapter 6).

The following literature may be helpful in understanding isotherms and other carbon
evaluation methods.

1. Culp, R. L. and Culp, G. L., “Advanced Wastewater Treatment,” 1971: pp. 136-145 and pp. 248-255.

2. “A Symposium on Activated Carbon,” Atlas Chemical Industries, Inc., 1968.

3. “The Laboratory Evaluation of Granular Activated Carbons for Liquid Phase Applications,” Calgon
Corporation.

4. Helbig, W. A., “Adsorption from Solution by Activated Carbon,” chapter from Colloid Chemistry:
Theoretical and Applied, volume 6, ed. J. Alexander, pp. 814-839.

5. Fornwalt, H. J. and Hutchins, R. A., “Purifying Liquids with Activated Carbon,” Chemical Engineering,
April 11, 1966 and May 9, 1966.

6. Hassler, J. W, “Activated Carbon,” 1963, pp. 314-340.

7. Gleysteen, L. F. and Nickles, H. B., “Hardness and Abrasion Values of Granular Activated Carbon in
Relation to Regeneration Losses,” Atlas Chemical Industries, Inc., 1961.

8. Smisek, M. and Cerny, S. “Active Carbon: Manufacture, Properties, and Applications,” 1970, pp.
307-326.



CHAPTER 8
PERSONNEL REQUIREMENTS

Physical-chemical treatment plants are rather complex since they involve a great variety of
different unit operations, some of which may be relatively sophisticated. Carbon adsorption
" systems themselves include several different unit processes, some of which are quite
unknown in conventional wastewater treatment plants. For this reason, the quality of
operator training in carbon plants must necessarily be somewhat higher than in conventional
plants.

In order to realize the fullest capability of the carbon adsorption system, operators should
be given specialized training in the practical aspects of the plant operation, including
on-thejob training under the guidance of professional performance. An additional
requirement for most efficient plant control is the institution of a formal operational
procedures manual to help the plant personnel operate the plant at peak efficiency at all
times. The very existence of an advanced waste treatment plant implies that the community
being served has required that a consistently high quality effluent be produced at all times.
Thus the casual attention frequently paid to conventional plants cannot be tolerated at
carbon treatment plants.

Since a carbon adsorption system is usually part of a PCT plant or biological plant (as a
tertiary stage of treatment), the carbon plant’s personnel requirements cannot be considered
in isolation from those of the larger plant. All plant personnel will necessarily have
responsibilities covering a variety of unit processes. Since not many carbon plants have been
operated at full scale to date, there is not much available experience on which to base the
planning of personnel requirements. The tertiary plant at South Lake Tahoe represents the
bulk of our experience in judging personnel requirements.

In this chapter, we shall confine ourselves to listing the principal tasks involved in the
operation of a carbon plant, and then give a reasonable estimate of the number of personnel
required.

The operation of a carbon adsorption system may be broken down into the following
specific tasks:

1. Carbon contacting

a. monitoring of flow into the system, in order to recognize surges in flow, solids, or
organics, and thereby anticipate operating difficulties caused by these situations;

b. monitoring of effliient quality to assure that treatment performance standards are
being realized;

¢. routine maintenance to pumps, valves, piping, monitoring instruments and sampling
systems.

2. Backwashing (in downflow columns)

a. monitoring of headloss or effluent turbidity where these criteria have been selected
to determine backwash frequency;

8-1



b.

valving operations to backwash the columns.

3. Carbon dewatering and transport

a.

d.

removal of the contactor containing spent carbon from service and its replacement
with a fresh contactor (in multi-stage systems, each contactor in the series must be
also moved up in sequence and the fresh contactor placed at the end of the series);

. removal of the spent carbon from the contactor;

. dewatering of the carbon via a drain bin, screw conveyor, etc. (this may be largely

unattended except for monitoring of the free flow of the carbon and the degree of
dewatering obtained prior to entry into the furnace);

maintenance of pumps, valves, dewatering devices.

4. Carbon regeneration

a.

scheduling of furnace operation to correspond with the exhaustion rate of the
activated carbon;

. setting and monitoring of furnace conditions necessary for proper regeneration, such

as temperature, fuel requirements, flow rate and moisture content of the incoming
carbon, etc.;

. monitoring of exhaust gas system to insure proper air pollution control and to check

on furnace operation,;

. monitoring of the characteristics of the regenerated carbon to guard against either

incomplete regeneration or excessive burnoff of the activated carbon;

. maintenance of the furnace and its auxiliary equipment;

monitoring of transport of the regenerated carbon through the quenching operation
to either a storage bin or a spare contactor;

. determining the amount of makeup carbon necessary by measuring the difference in

carbon volume before and after regeneration;

. backwashing of the regenerated carbon to eliminate fines created during

regeneration and contributed by makeup carbon.

A reasonable estimate of labor required for operation, maintenance, and laboratory services
based on the above list of tasks in a 10 MGD plant is as follows:

Operation: one man per 8-hour shift (3 man-days per day)
Maintenance: two men on one 8-hour shift (2 man-days per day)
Laboratory Services: one man on one 8-hour shift (1 man-day per day)
Total: 6 man-days per day

8-2



CHAPTER 9

PLAN & SPECIFICATION REVIEW
CHECK SHEET

The processes outlined in this design manual have been developed for application to projects
where improved effluent quality is needed or required. In some cases, these processes have
had limited use in full-scale design of wastewater treatment facilities. Design engineers and
reviewing authorities may not be completely familiar with the parameters to be considered
in the preparation of plans and specifications for a given project. The following plan and
specification review check sheet has been prepared to serve as a guide to the engineer in the
design of proposed facilities which use the process or processes outlined in this manual. It
will also be used by the Environmental Protection Agency, and may be used by State and
local authorities in their review of projects for approval,

As with the case of any check sheet, its purpose is to fully consider all possible parameters

for an individual process. For a given project all or part of the check sheet may be applicable
and should be used with this fact in mind.

PLAN & SPECIFICATION REVIEW CHECK LIST

GENERAL

Applicant Project No.
Design Engineer Address
Reviewing Engineer Review Date_____ Approval Date
Type of Waste Domestic Industrial (Type) Other
Volume of Flow Present Design
Organic Loading Present Design
Turbidity Loading Present Design
Suspended Solids Loading Present Design

PRE-TREATMENT
Screening__
Comminutor

Grit Removal

Flow Measurement

9-1

441-505 O - 71 -6



Primary Sedimentation

No. of Tanks Volume

Detention Time Present Design

Surface Settling Rate Present Design

Overflow Rate Present Design
Chemical Clarification — Number of Units

Chemicals Dosage Mixing Time

1.

2.

3.

Flocculation Time Present Design

Clarification Time Present Design

Rise Rate Present Design

Overflow Rate Present Design__
Biological Treatment

Type Modification

Alternate Modes of Operation

Number of Units

Retention Time

ACTIVATED CARBON TREATMENT

Powdered Granular

Type of Carbon
Carbon Capacity

Carbon Dosage

Diurnal Fluctuation in Flow
Granular Systems

Up Flow

1bs Carbon/Ib Organic Load

Ibs Carbon/MG of Water

in Organic Load

Down Flow Other

Number of Units

in Parallel in Series

9-2



Unit Dimensions: Bed Depth

Width Shape

Hydraulic Loading

Contact Time Per Unit

Total Contact Time

Distribution System

Collection System (Under Drains)

Free Board

Backwash Rate

Bed Expansion

No. of Pumps

Pressure System

Gravity System

Available Head

Powdered Systems
Number of Units in Parallel
Dimensions: Diameter______ SWD

Flocculation Time

in Series

Freeboard

Clarification Time

Rise Rate

Carbon Slurry Concentration

1st Stage Unit

Hydraulic Transport of Carbon

Pipe size and Material

Siurry Concentration

Types of Pumping Devices

Regeneration

Overflow Rate

2nd Stage Unit

Velocity:.

Types of Valves

Type of Furnace — Multiple Hearth, fluidized bed, etc.

Furnace Dimensions

Fuel Requirements

Carbon Regeneration Rate

Carbon feed control rationale

POST TREATMENT

Sedimentation Filtration

Chlorination__




10.
11.

12.

13.

14,

15.

16.

17.
18.

19.

20.
21.

References

. Joyce, R. S., and Sukenik, V. A., “Feasibility of Granular, Activated-Carbon for Wastewater

Renovation,” U, S. Department of Health, Education and Welfare, PHS Publ. No. 999-WP-12, 1964.

. Dostal, K. A, et al., “Carbon Bed Design Criteria Study at Nitro, W. Va.,” JAWWA 57,5, 663-74, May

1965.

. Hager, D. G., and Flentje, M. E., “Removal of Organic Contaminants by Granular Carbon Filtration,”

JAWWA, 57, 11, 1440-50, November 1965.

. Joyce, R. S., and Sukenik, V. A., “Feasibility of Granular, Activated Carbon for Wastewater Renovation.,

2., U. S. Department of Health, Education and Welfare, PHS Publ. No. 999-WP-28, 1965.

. Joyce, R. S,, et al., “Treatment of Municipal Wastewater by Packed Activated Carbon Beds,” JWPCF,

38, 813-23, May 1966.

. Dostal, K. A., et al., “Development of Optimization Models for Carbon Bed Design,” JAWWA, 58, 9,

1170-86, September 1966.

. Culp, G., and Slechta, A., “Plant-Scale Reactivation and Reuse of Carbon in Wastewater,” Water & Sew.

Works, 113, 425-31, November 1966.

. Harris, G., “Liquid Purification with Granuilar Activated Carbon,” Chemical & Process Engr., 47, 8,

45-49, 1966.

. Allen, J, B., et al., “Process Design Calculations for Adsorption from Liquids in Fixed Beds of Granular

Activated Carbon,” JWPCF, 39, 217-29, February 1967.
Bishop, D. F,, et al,, “Studies on Activated Carbon Treatment,” JWPCF, 39, 2, 118-203, February 1967.

Parkhurst, J. D., et al., “Pomona Activated Carbon Pilot Plant,” JWPCF, 39, 10, Pt. 2, 70-81, October
1967.

Hansen, S. P., and Burgess, F. J., “Carbon Treatment of Kraft Condensate Wastes,” TAPPI, 51, 6, 241-6,
June 1968.

Hager, D. G., “Adsorption and Filtration with Granular Activated Carbon,” Water & Wastes Engineering,
6, 39-43, August 1969.

O’Farrell, T. P, et al., “Advanced Waste Treatment at Washington, D. C.,” Water-1969, Chemical
Engineering Progress Symposium Series, 65, 251, 1969,

Stander, G. J., and Van Vuuren, L. R, J., “The Reclamation of Potable Water from Wastewater,”
JWPCF, 41, 3, 355-67, March 1969.

Zuckerman, M. W, and Molof, A, H., “High Quality Reuse Water by Chemical-Physical Wastewater
Treatment,” JWPCF, 42, 3, 437-56, March 1970.

Weber, W.J., Jr., “Discussion of Zuckerman & Molof,”” JIWPCF, 42, 3, 456-63, March 1970.

Hager, D. G., and Reilly, P. B., “Clarification-Adsorption in the Treatment of Municipal and Industrial
Wastewater,” JWPCF, 42, 5, 794-800, May 1970.

Witco Chemical Corporation, New York, “Granular Activated Carbon for Pollution Control,” Technical
Bulletin No, 49,

Weber, W. J., Jr, “Direct Physiocochemical Treatment (Design Workshop Outline),” 1970.

Cookson, J. T., Jr., “Removal of Submicron Particles in Packed Beds,” Env. Sci. & Tech., 4, 128-134,
February 1970.



22,
23.

24,
25.

26.

27.

28.

29.

30.

31.

32.

33,
34,

35.
36.

References (continued)

Progress Reports, Lebanon Pilot Plant, January-September, 1970.

Progress Report, “Removal of Powdered Carbon by Cross-Flow Filtration,” Contract 14-12-832, Oak
Ridge National Laboratory, July 1970.

Progress Reports, Joint FWQA-DC Pilot Plant, January-September, 1970.

Progress Reports, ‘“Physical-Chemical Treatment of Municipal Waste,” Contract 14-12-585, Eimco
Corporation, July, 1969 — September, 1970.

Schwartz, W. A., “Granular Activated Carbon Treatment of Primary Sewage,” Rough Draft of Internal
FWQA Report, February 1970.

Kreissl, J. F., et al., “Advanced Waste Treatment and Alaska’s North Slope,” Unpublished Report,
August 1970,

Final Report, “Ultrafiltrative Dewatering of Spent Activated Carbon,” Contract 14-12-528, Amicon
Corporation, March 1970.

Final Report, “Filtration in Deep Beds of Granular Activated Carbon,” Grant 17020 DZO, Syracuse
University.

Final Report, “Study of Powdered Carbons for Waste Water Treatment and Methods for Their
Application,” Contract 14-12-75, West Virginia Pulp and Paper Company, September 1969.

Final Report, “Advanced Waste Treatment Using Powdered Activated Carbon in Recirculating Slurry
Contactor-Clarifiers,” Contract 14-12400, July 1970.

Final Report, “Granular Carbon Treatment of Raw Sewage,” Contract 14-12-459, FMC Corporation,
May 1970.

Masse, A. N,, “Removal of Organics by Activated Carbon,” Unpublished FWQA Report, August 1968.

Evans, David R. & Wilson, Jerry C., “Actual Capital & Operating Costs for Advanced Waste Treatment”
(at South Tahoe Water Reclamation Plant), given at WPCF conference, Boston, Oct. 8, 1970.

Wetvaco brochure — “Activated Carbon & Waste Water”

Kugelman, L. J. and Cohen, J. M., “Chemical-Physical Processes,” Advanced Waste Treatment and Water